
Antimicrobial 
Resistance 
in Environmental 
Waters

Karina Yew-Hoong Gin and Charmaine Ng

www.mdpi.com/journal/water

Edited by

Printed Edition of the Special Issue Published in Water



Antimicrobial Resistance 
in Environmental Waters





Antimicrobial Resistance 
in Environmental Waters

Special Issue Editors

Karina Yew-Hoong Gin

Charmaine Ng

MDPI • Basel • Beijing • Wuhan • Barcelona • Belgrade



Special Issue Editors

Karina Yew-Hoong Gin

National University of Singapore

Singapore

Charmaine Ng

National University of Singapore 
Singapore

Editorial Office

MDPI
St. Alban-Anlage 66

4052 Basel, Switzerland

This is a reprint of articles from the Special Issue published online in the open access journal 
[...]
3 Department of Nutrition, The University of North Carolina at Chapel Hill, 135 Dauer Drive,
Chapel Hill, NC 27599, USA; abrar_alshaer@unc.edu

4 Charlotte Water, Charlotte-Mecklenburg Utility Department, 5100 Brookshire Blvd,
Charlotte, NC 28216, USA; ssypolt@ci.charlotte.nc.us

5 Department of Geography and Earth Sciences, The University of North Carolina at Charlotte,
9201 University City Blvd, Charlotte, NC 28223, USA; sclinto1@uncc.edu

6 Department of Civil and Environmental Engineering, The University of North Carolina at Charlotte,
9201 University City Blvd, Charlotte, NC 28223, USA; okeen@uncc.edu

7 Department of Biological Sciences, The University of North Carolina at Charlotte, 9201 University City Blvd,
Charlotte, NC 28223, USA; mcredmond@uncc.edu

* Correspondence: cgibas@uncc.edu; Tel.: +1-704-687-8378

Received: 13 September 2018; Accepted: 24 October 2018; Published: 29 October 2018
��������	
�������

Abstract: Wastewater treatment plants (WWTPs) are thought to be potential incubators of antibiotic
resistance. Persistence of commonly used antibiotics in wastewater may increase the potential for
selection of resistance genes transferred between bacterial populations, some of which might pose a
threat to human health. In this study, we measured the concentrations of ten antibiotics in wastewater
plant influents and effluents, and in surface waters up- and downstream from two Charlotte area
treatment facilities. We performed Illumina shotgun sequencing to assay the microbial community
and resistome compositions at each site across four time points from late winter to mid-summer
of 2016. Antibiotics are present throughout wastewater treatment, and elevated concentrations
of multiple antibiotics are maintained in moving stream water downstream of effluent release.
While some human gut and activated sludge associated taxa are detectable downstream, these seem
to attenuate with distance while the core microbial community of the stream remains fairly consistent.
We observe the slight suppression of functional pathways in the downstream microbial communities,
including amino acid, carbohydrate, and nucleic acid metabolism, as well as nucleotide and amino
acid scavenging. Nearly all antibiotic resistance genes (ARGs) and potentially pathogenic taxa are
removed in the treatment process, though a few ARG markers are elevated downstream of effluent
release. Taken together, these results represent baseline measurements that future studies can utilize
to help to determine which factors control the movement of antibiotics and resistance genes through
aquatic urban ecosystems before, during, and after wastewater treatment.

Keywords: metagenomics; antibiotic resistance; wastewater; environmental ecology

Water 2018, 10, 1539; doi:10.3390/w10111539 www.mdpi.com/journal/water8



Water 2018, 10, 1539

1. Introduction

Urbanization has the potential to affect surface water quality and alter microbial community
composition [1–4]. One mechanism by which human activity directly affects surface waters is through
the wastewater treatment process, in which human waste is collected, treated, and the residual water
eventually released back into surface waterways [3,5,6]. Pharmaceuticals and antimicrobial compounds
that are not fully metabolized or that are disposed of improperly make treated wastewater a significant
source of pharmaceuticals in surface waters [7]. Significant effects of pharmaceuticals, including
metformin, estrogens, and illegal drugs on native flora and fauna have recently been reported as
well [8–11].

With the growth of antibiotic resistance as a public health threat, there has been increased interest
in the prevalence of antibiotics and associated resistance elements released to the environment, as well
as their removal from wastewater systems [12]. Both antivirals [13] and antibiotics [14] have been
found in treated effluent waters in recent studies, exposing the native microbial flora to sub-lethal levels
of antibiotics, and contributing to selective pressures potentially resulting in the emergence of resistant
strains [15,16]. Agricultural runoff from antibiotic-administered livestock is also of concern [17,18],
as is the use of reclaimed water in public locations, such as water, amusement, and grassy parks [19].
It is hypothesized that any antibiotic resistance genes (ARGs) persisting in reclaimed water may
become long-term environmental contaminants, potentially creating hot spots for breeding resistant
microbe populations [20]. Further exploration of reclaimed water systems and efforts to reduce the
presence of antibiotics and the associated resistance factors are described in a recent review [21].

Results from prior studies of treated effluent impacts on surface waters are highly varied. In areas
where water treatment infrastructure is sparse, human microbial resistomes have been shown to pass
into the environment through mobile genetic elements [22]. Even in nations with state-of-the-art water
treatment systems, the outcome of water treatment is highly dependent on the specific technology
used and on operating parameters. For example, a 2011 study showed that treated wastewater was
a significant source of antibiotic resistance markers in Minnesota’s Duluth Harbor [23]. In contrast,
a recent study from Denmark suggests that the dissemination of the resistome is fairly limited [24].
A concurrent study demonstrated that aerobic treatment procedures may significantly reduce antibiotic
resistance elements that are present in wastewater processing locations [25].

The potential for human impact on surface water composition and microbiomes in Charlotte, NC
is significant as a city of approximately 800,000 people within a larger metropolitan area of 2.3 million.
Charlotte has no large body of water within the city itself, but the surrounding Mecklenburg County
does have a network of over 3000 miles of small creeks and streams, many of which are integral features
of popular public greenway and park facilities. The regional water utility, Charlotte Water, operates
five major wastewater treatment and two minor package plant facilities that release treated wastewater
into local creeks. The purpose of this study is to establish a baseline understanding of the impact of
treated wastewater release on the urban stream microbiome, and to quantify the impact of released
effluent on antibiotic concentrations and resistance elements that were observed in the streams.

2. Materials and Methods

2.1. Selection of Sampling Sites

The design of this study encompasses two systems: the urban stream upstream and downstream
of treated wastewater release points, and the wastewater treatment plant and its various processing
stages. Our primary interest was in the impact of treated wastewater release on the stream environment,
which has the most obvious consequences for the population of Charlotte that interacts with these
streams in public areas, but we also sought insight into the impact of sewage input sources and various
stages in the water treatment process on the final released product.

The sites selected for this study, Mallard Creek (MC) and Sugar Creek (SC) reclamation facilities,
are activated sludge plants that release treated wastewater into Mallard Creek and Little Sugar Creek.

9



Water 2018, 10, 1539

These streams are in two different watersheds; Mallard Creek feeds into the Yadkin Pee-Dee watershed,
while Little Sugar Creek feeds into Sugar Creek, and ultimately into the Catawba River basin. Sampling
sites chosen in the urban streams include two points upstream of treated wastewater release and two
points downstream, at distances of approximately 3300 and 2700 m from effluent release for Little
Sugar and Mallard Creek, respectively. Two remote locations were also selected in the Appalachian
Mountains (MNTA/MNTB) and Uwharrie forest preserve (UWHA/UWHB) to give insight into the
microbial community and antibiotic load at sites more removed from urban activities. While these
sites differ in their elevation and therefore in their underlying geology, they were the best option
for a remote background due to the lack of Piedmont stream sites that are relatively untouched by
human activity.

Several sites were sampled inside each WWTP, representing processing stages. Five sites were
selected inside the Mallard Creek plant, including the raw influent (INF), the primary clarifier influent
(PCI), the primary clarifier effluent (PCE), the aeration tank effluent (ATE), and the final clarifier
effluent (FCE). Samples from both hospital-adjacent (HOSP) and residential (RES) sewage trunklines
“upstream” of the plant were collected in each case, to allow the investigation of potential microbial
community differences between residential and hospital waste. Corresponding locations were used
at the Sugar Creek plant, with sites, including INF, PCE, ATE, and FCE. Location of sampling points
at the Sugar Creek plant did not allow for collection of a PCI sample, but it was possible to directly
sample ultraviolet disinfected effluent (UV), which had not been accessible at the Mallard Creek plant.

The locations of the plants and sampling sites are illustrated in Figure 1 with full details of sample
collection and handling provided in Supplementary Materials.

Figure 1. Geographical illustration of sampling sites and locations. Mountain samples were collected
in Caldwell (Mountain A) and Yancey (Mountain B) counties, while both Uwharrie forest samples
were collected in Stanly county. Mallard and Sugar Creek facilities and trunklines were all located in
Mecklenburg County. Urban locations are marked in grey, while more rural locations are shaded green.
Hospital and wastewater treatment plant locations are indicated in relation to sample collection sites,
which are denoted with green triangles.

10



Water 2018, 10, 1539

2.2. Treatment Methods and Conditions in Charlotte Water Facilities

Both plants studied use similar activated sludge treatment processes, beginning with physical
bar screens, grit removal stations, and primary clarifiers, followed by activated sludge processing
consisting of anoxic and aerobic zones and secondary clarifier tanks, and ending with ultraviolet
disinfection at an intensity of 16,000 μW-s/cm2. The Sugar Creek facility employs an additional
filtration step with anthracite bed filters, followed by wet and dry odor scrubber units, prior to creek
release. Anaerobic digestion is used for solids treatment with digestate that was returned to the
activated sludge tank, and biosolids reclamation is conducted at both facilities. An overview of this
process is shown in Figure 2. Final effluent is monitored for carbonaceous biochemical oxygen demand
(CBOD), total suspended solids (TSS), ammonia, chronic toxicity (Ceriodaphnia dubia), fecal coliform,
flow rates, dissolved oxygen, pH, and phosphorus. Sugar Creek also monitors nickel and copper
concentrations. The Mallard Creek facility is rated for 12 million gallons daily (MGD) being released
directly into Mallard Creek, while the Sugar Creek facility is rated for 20 MGD and discharges into
Little Sugar Creek.

 

Figure 2. Summary of the wastewater treatment process in Charlotte facilities. Untreated wastewater
from trunkline locations, including hospital and residential wastes, collects into the main influent
trunkline before entry into the treatment plant. The primary clarification tank is the first stage in
treatment, removing physical debris and solids. The aeration tank assists in removing oils and
hydrocarbons before a final physical precipitation in the final clarifier. Solids are collected in both the
primary and final clarifier tanks for reuse. Effluent from the final clarifier is sterilized in an ultraviolet
treatment tank before discharge into environmental streams.

2.3. Sample Collection and Handling

Stream samples were collected by submerging sterile 1 L Nalgene screw cap bottles approximately
six inches beneath the water surface until full. The bottle mouth was oriented against the direction
of flow to prevent any disturbed upstream sediment from being received and was capped while
submerged. A total of 6 L of creek water was collected from each creek sampling site and stored in
an insulated cooler for transport. Sewage samples were collected using an ISCO 6712 auto-sampler
(Teledyne, Lincoln, NE, USA), pulling 150 mL of sewage every 30 min peristaltically to generate a 24-h
composite volume in sterile 2.5 gallon carboys. The carboys were kept in an ice water bath within the
sampler during the collection time. Composite collections at the reclamation facilities also used the
same sampling strategy with refrigerated ISCO 6712FR autosamplers (Teledyne, Lincoln, NE, USA)

11



Water 2018, 10, 1539

and carboy storage at 4 degrees Celsius for 24 h. Following collection, 1 L of volume was transferred via
a peristaltic pump from the collection carboys after thorough mixing into 1 L sterile Nalgene bottles in
a sterile hood for further processing. An additional 500 mL was pumped into sterile amber glass bottles
containing 200 mg of EDTA to inhibit bacterial growth for mass spectrometry analysis of antibiotic
residues. In total, four time points were collected beginning with late Winter (time point 1), early and
late Spring (time points 2 and 3, respectively), and mid-Summer (time point 4). The pump tubing was
replaced between each sample collection and the bottles were stored at 4 degrees Celsius until DNA
extraction. At the time of sample retrieval, environmental metadata measurements were collected
along with the sample material. These data were integrated in downstream correlation analyses and
models. Metadata gathered at the time of collection included dates and times, latitude and longitude,
ambient, sample, and storage temperatures, conductivity (pHmv), pH, humidity, and autosampler
composite collection start and end times (if applicable).

2.4. Detection of Antibiotic Compounds by Mass Spectrometry

Ten antibiotic compounds representing a broad range of commonly prescribed classes were
chosen for the study. These included sulfamethoxazole, trimethoprim, ciprofloxacin, cephalexin,
levofloxacin, amoxicillin, clindamycin, doxycycline, ertapenem (used exclusively for multi-drug
resistant infections in hospitals), and azithromycin. Standardized compounds were used to generate
calibration curves for the detection of each antibiotic in the wastewater composites, treated wastewater,
and stream collections.

Antibiotic standards for each were spiked into various solvents, according to their preparation
instructions. Ciprofloxacin, doxycycline, ertapenem, and amoxicillin were spiked into sterile
water in varying concentrations from 1.95 ng/mL to 1000 ng/mL. Azithromycin, clindamycin,
and sulfamethoxazole were spiked into ethanol, and levofloxacin, trimethoprim, and cephalexin were
spiked into methanol at the same concentrations. An additional curve was generated for amoxicillin at
diluted concentrations from 0.12 ng/mL to 0.98 ng/mL. Ciprofloxacin required an additional standard
curve, as the initial data points were not linear and could not be used for concentration detection.
Five-hundred mL composites of previously described wastewater and creek samples were passed over
Whatman microfiber and 0.47 micron membrane filters (GE Healthcare, Pittsburgh, PA, USA) prior to
cartridge loading. Growth-inhibiting EDTA was added before and after filtering to inhibit bacterial
growth and to chelate any metal ions. Each sample was adjusted to a pH of 3.5 with 10% formic acid,
and 200 mL of each sample were loaded onto preconditioned Oasis HLB cartridges. Each cartridge
was washed with 12 mL of sterile water and 12 mL of methanol and formic acid (99%/1% v/v) to
elute the bound material, which was subsequently dried overnight in nitrogen. Following desiccation,
190 uL of 99%/1% methanol/formic acid with 10 uL of 200 ng/mL Cl-phenylalanine was added to
the dried material. Samples were vortexed for 10 min and centrifuged at 10,000× g for 5 min before
[...]
42. Hawkey, P.M. Prevalence and clonality of extended-spectrum β-lactamases in Asia. Clin. Microbiol. Infect.
2008, 14, 159–165. [CrossRef] [PubMed]

43. Cabrera, E.C.; Rodriguez, R.D. First report on the occurrence of SHV-12 extended-spectrum beta-lactamase-
producing Enterobacteriaceae in the Philippines. J. Microbiol. Immunol. Infect. 2009, 42, 74–85. [PubMed]

44. Tian, G.; Garcia, J.; Adams-Haduch, J.M.; Evangelista, J.P.; Destura, R.V.; Wang, H.; Doi, Y. CTX-M
as the predominant extended-spectrum β-lactamases among Enterobacteriaceae in Manila, Philippines.
J. Antimicrob. Chemother. 2010, 65, 584–586. [CrossRef] [PubMed]

45. Kanamori, H.; Navarro, R.B.; Yano, H.; Sombrero, L.T.; Capeding, M.R.Z.; Lupisan, S.P.; Olveda, R.M.;
Arai, K.; Kunishima, H.; Hirakata, Y.; et al. Molecular characteristics of extended-spectrum β-lactamases
in clinical isolates of Enterobacteriaceae from the Philippines. Acta Trop. 2011, 120, 140–145. [CrossRef]
[PubMed]

© 2018 by the authors. Licensee MDPI, Basel, Switzerland. This article is an open access
article distributed under the terms and conditions of the Creative Commons Attribution
(CC BY) license (http://creativecommons.org/licenses/by/4.0/).

62



water

Article

An Increase of Abundance and Transcriptional
Activity for Acinetobacter junii Post
Wastewater Treatment

Muhammad Raihan Jumat 1, Muhammad Fauzi Haroon 2, Nada Al-Jassim 1, Hong Cheng 1 and

Pei-Ying Hong 1,*

1 Water Desalination and Reuse Center (WDRC), Biological and Environmental Science & Engineering
Division (BESE), King Abdullah University of Science and Technology (KAUST), Thuwal 23955-6900,
Saudi Arabia; raihan.jumat@kaust.edu.sa (M.R.J.); nada.aljassim@kaust.edu.sa (N.A.-J.);
hong.cheng@kaust.edu.sa (H.C.)

2 Department of Organismic and Evolutionary Biology, Harvard University, Cambridge, MA 02138, USA;
fauziharoon@gmail.com

* Correspondence: peiying.hong@kaust.edu.sa; Tel.: +966-(0)-808-2218

Received: 29 January 2018; Accepted: 28 March 2018; Published: 6 April 2018
��������	
�������

Abstract: A membrane bioreactor (MBR)-based wastewater treatment plant (WWTP) in Saudi Arabia
is assessed over a five-month period in 2015 and once in 2017 for bacterial diversity and transcriptional
activity using metagenomics, metatranscriptomics and real time quantitative polymerase chain
reaction (RT-qPCR). Acinetobacter spp. are shown to be enriched in the chlorinated effluent. Members
of the Acinetobacter genus are the most abundant in the effluent and chlorinated effluent. At the
species level, Acinetobacter junii have higher relative abundances post MBR and chlorination. RNA-seq
analysis show that, in A. junii, 288 genes and 378 genes are significantly upregulated in the effluent
and chlorinated effluent, respectively, with 98 genes being upregulated in both. RT-qPCR of samples
in 2015 and 2017 confirm the upregulation observed in RNA-seq. Analysis of the 98 genes show
that majority of the upregulated genes are involved in cellular repair and metabolism followed
by resistance, virulence, and signaling. Additionally, two different subpopulations of A. junii are
observed in the effluent and chlorinated effluent. The upregulation of cellular repair and metabolism
genes, and the formation of different subpopulations of A. junii in both effluents provide insights into
the mechanisms employed by A. junii to persist in the conditions of a WWTP.

Keywords: Acinetobacter junii; wastewater treatment plant; antibiotic resistance; metal resistance
genes; persistence

1. Introduction

It is predicted that, by 2050, many countries worldwide will bear the brunt of global water
scarcity [1]. To relieve the pressure on finite sources of fresh water, treated wastewater has been
purported as an alternative source. If adequately treated, recycled wastewater may serve for irrigation
and other non-potable uses. Guidelines are typically put in place in most countries to guide the
level of treatment required for the wastewaters prior to reuse. For example, Saudi Arabia requires a
fecal coliform count of <1000 CFU/100 mL for reuse in restricted irrigation or <2.2 CFU/100 mL for
unrestricted irrigation [2]. In general, most studies show that wastewater treatment plants (WWTPs)
are successful in reducing bacterial diversity and abundance [3–5]. However, WWTPs have repeatedly
been shown to be hotbeds of antibiotic resistance genes (ARGs), antibiotic-resistant bacteria (ARB)
and pathogen enrichment [6–8]. In particular, virulent and resistant pathogens are constantly detected

Water 2018, 10, 436; doi:10.3390/w10040436 www.mdpi.com/journal/water63



Water 2018, 10, 436

in the effluents of WWTPs [4,9–11]. The subsequent dissemination of pathogens from WWTPs is a
significant cause of concern for public health.

To circumvent the problems associated with conventional WWTPs, WWTPs worldwide have
recently coupled microfiltration or ultrafiltration membranes to their activated sludge processes. This
configuration is typically referred to as the aerobic membrane bioreactor (MBR). The membrane
separates biomass from wastewater by filtration, resulting in higher water quality [12]. MBRs are
typically operated with a longer sludge retention time compared to the conventional activated sludge
processes. This results in lower sludge production rates due to biodegradation of the biomass and
lower growth yield, likely arising from the depletion of available substrates within the sludge biomass.
The effluent from the MBR is then subjected to disinfection, typically by chlorine, which inactivates
any viable microorganisms that may be present [13,14]. Chlorine is an oxidizing agent and achieves its
disinfection efficacy by oxidizing nucleic acids, proteins and destabilizing cell walls of microorganisms
present in the WWTP effluent [15]. Chlorine further reacts with water to form hypochlorous acid
and hypochlorite, which is a type of reactive oxygen species (ROS) that can generate oxidative stress
towards microorganisms. Oxidative stress can further trigger the formation of intracellular ROS which
are highly reactive molecules that can interfere with normal functions of bacteria [16–18]. Collectively,
the MBR and chlorination were shown to be responsible in reducing the microbial load and diversity
of wastewater in a WWTPs situated in Saudi Arabia [19,20], possibly due to imposition of harsh
conditions that do not favor bacterial proliferation and growth.

However, several antibiotic-resistant strains, which were absent in the influent, were detected in
the effluent and chlorinated effluent [4]. Among these were members of the Acinetobacter genus which
were found to be resistant to ampicillin, kanamycin, erythromycin, tetracycline and chloramphenicol
(Tables S1 and S2). Similarly, antibiotic-resistant Acinetobacter spp. have been previously isolated
from other WWTPs, suggesting that antibiotic resistance confers tolerance to the harsh WWTP
conditions [21,22]. An earlier study also showed that Acinetobacter spp. undergo a shift in metabolism in
activated sludge, which might be another mechanism adopted by this genus to survive the wastewater
treatment process [23]. These studies, although enlightening, used conventional polymerase chain
reaction (PCR), which is skewed towards known genes and dependent on primer design, to detect for
changes in Acinetobacter spp. activity.

Acinetobacter spp. are Gram negative, coccobacilli bacteria belonging to the Moraxellaceae family.
Acinetobacter spp. have been shown to thrive in hospital settings, being responsible for up to 9% of
nosocomial infections [24]. Among members of this genus, Acinetobacter junii has been shown to be an
opportunistic pathogen causing disease in individuals with known malignancies, or in those who had
received prior antibiotic treatment or invasive procedures. The symptoms of infection with A. junii
include septicemia, bacteremia, empyema, peritonitis and keratitis [25–27]. Members of this genus
have also been shown to facilitate uptake of ARGs from E. coli through horizontal gene transfer at
higher rates than other studied bacteria [28].

Given the ubiquitous detection of members of the genera Acinetobacter in diverse environments
including activated sludge [29], different stages of WWTPs [30], hospital effluent [31], clinical
samples [32] and environmental samples [21,33,34], we hypothesize that Acinetobacter spp. may
utilize several strategies to facilitate their survival and persistence. In this study, we further utilized
A. junii, which was detected to be ubiquitously present in samples collected from different stages of the
WWTP, as a model bacterium to address this hypothesis. It was hypothesized that A. junii upregulates
specific genes to allow for its survival in the harsh environments of a WWTP. To determine this, A. junii
from different stages of a WWTP serving a university campus is studied by RNA-seq. This overcomes
the biasness of PCR and captures global changes in transcriptional activity of Acinetobacter spp. before
and after wastewater treatment. Results indicate an increase in relative abundance of Acinetobacter spp.
down the treatment process with a concomitant increase in transcriptional activity. Majority of the
upregulated genes correspond to cellular resistance and metabolism. Other upregulated genes encode

64



Water 2018, 10, 436

for metal-resistance, efflux pumps and mobility proteins, all which have been implicated in conferring
antibiotic resistance and increased survivability in harsh environmental conditions.

2. Materials and Methods

2.1. Wastewater Sampling

A WWTP located on the campus of King Abdullah University of Science and Technology (KAUST),
Thuwal, Saudi Arabia was sampled for the purposes of this study. The operation of the WWTP has been
previously described [19]. Briefly, large screens prevent entry of insoluble and bulky solids into the
primary clarifier. Wastewater was retained inside the primary clarifier for ca. 3 h to allow settle-able
suspended solids to settle at the bottom of clarifier in the presence of coagulants. The clarified
sewage then undergoes biological treatment in an anoxic sludge tank. A second oxic sludge tank is
equipped with a 0.4 μm pore sized-submerged microfiltration membrane which forms the membrane
bioreactor. Both sludge tanks have a total capacity of 1600 m3. Mixed liquor suspended solids (MLSS)
concentration of the activated sludge was maintained at 16 g/L. The membranes were operated
at a flux of 15.5 L/(m2·h) with a trans-membrane pressure below 20 kPa. These membranes have
been cleaned monthly with 5% ClO− solution throughout their 7 years of operation. The MBR is
operated at a 4-h hydraulic retention time and a 40-day sludge retention time (SRT). The MBR produces
4000 m3 of effluent daily. Up to 60 L of the MBR effluent was sampled each time, and referred to as
“effluent” throughout this study. In this WWTP, MBR effluent is stored in an 8500 m3 holding tank and
mixed with 400 m3/d of blow-down from a nearby seawater cooling tower [20]. This mixed stream is
disinfected with a free chlorine residual of 0.5 mg/L at a contact time of 2.5 h, thrice daily resulting in
a contact time (CT) of 75 mg·min/L. While Saudi Arabia currently does not have any regulations on
the minimum required chlorine dose for disinfection, the operators voluntarily chose to adhere to the
recommended minimum value of 30 mg·min/L as suggested by the US-EPA for disinfection of waters
for reuse purposes [35]. The chlorinated water from this holding tank was sampled and referred to as
“chlorinated effluent” throughout this study. Influent, effluent and chlorinated effluent were sampled
in July 2015, October 2015, November 2015 and October 2017. For each sampling expedition, 20 L of
influent and 60 L of both effluents were collected.

2.2. Tangential Flow Filtration

To concentrate any microbial matter, each wastewater sample was passed through a tangential
flow filtration (TFF) system fitted with a T-Series cassette with a 100 kDa cut-off, which should retain
any matter >0.005 μm (Pall Corporation, Port Washington, NY, USA). The recovery efficiency of the
TFF system was previously described using enterovirus as model contaminant, with an efficiency
ranging from 47.8% to 86.9% [19]. Influent samples were centrifuged at 7500× g for 10 min to obtain
12 L of clarified influent prior to TFF concentration. Samples were concentrated to 5 mL of retentate.
These concentrated samples were denoted as Influent-Retentate, Effluent-Retentate and Chlorinated
Effluent-Retentate. To ensure recovery of microbial matter that was adhered to the cassette, the system
was washed with 50 mL of 1 × Phosphate Buffered Saline (PBS) containing 0.01% Tween 60 (Wash
Buffer). The wash buffer was recirculated through the system several times before it was concentrated
to 5 mL. These samples are denoted as Influent-Wash, Effluent-Wash and Chlorinated Effluent-Wash.
Each of these concentrated samples were stored in −80 ◦C prior to nucleic acid extraction. The filter
was washed with 0.1 N NaOH between samples, as per manufacturer’s instructions.

2.3. Nucleic Acid Extraction and Metagenomics Sequence Analysis

DNA and RNA were extracted from equal volumes of the retentate and wash concentrates
using the DNeasy Blood and Tissue and RNeasy Midi kits (Qiagen, Hilden, Germany), respectively.
Concentrations of the extracted DNA and RNA were quantified using the Qubit 2.0 fluorometer
(Thermo Fisher Scientific, Carlsbard, CA, USA). To obtain 1 μg of DNA and RNA for metagenomic

65



Water 2018, 10, 436

and transcriptomic analysis, DNA and RNA extracts were pooled from July 2015, October 2015
and November 2015 samples. DNA libraries were constructed using the TruSeq DNA LT kit and
sequenced by the HiSeq2000 system (Illumina, San Diego, CA, USA). RNA libraries were generated by
using the TruSeq Stranded mRNA plus Ribo-Zero Epidemiology kit and sequenced by the Illumina
NextSeq 500 system. For quality control, 1 μL of the resultant libraries was loaded onto an Agilent
Technologies 2100 Bioanalyzer (Santa Clara, CA, USA). All the sequenced samples yielded a single
band at approximately 260 bp. All sequencing reactions were carried out at the KAUST Bioscience Core
Laboratory. Raw metagenomic reads were trimmed using Trimmomatic v.0.3.2 [36]. Trimmed reads
from each sample were concatenated together. To profile the metagenomes for the most abundant
genus among samples collected throughout the WWTP, MetaPhlAn v2.0 [37] was performed using
default parameters. Output tables were merged together using “merge_metaphlan_tables.py” and
heat maps were created using “metaphlan_hclust_heatmap.py”. Initial results of this analysis show
a large proportion of the assembled contigs belonging to the species Acinetobacter junii. To further
characterize A. junii down the treatment process of this WWTP, RNA-seq analysis was carried out as
described below.

RNA-seq data were further analyzed by CLC Genomics Workbench version 8.0.1 from CLC
Bio (Cambridge, MA, USA). The complete genome of A. junii strain 65 was downloaded from NCBI
GenBank (accession number NZ_CP019041.1). RAST annotated genomic DNA sequences were used
as reference to map the RNA-seq. Reads were only assembled if the fraction of the read which
aligned to the reference genome was greater than 0.9 and if the read matched other regions of the
reference genome at fewer than 10 nucleotide positions. Mapped RNA-seq files were only considered
if statistically significant (p < 0.05) according to the Baggerly proportion-based test [38]. Fold changes
of gene expression were calculated with reference to RNA expression in the influent wastewater
samples. Only genes with a fold change of more than 2 or less than −2 were considered as significantly
upregulated or downregulated, respectively. All sequencing data generated for this study were
deposited in the European Nucleotide Archive (ENA) under study accession number PRJEB15519.

2.4. cDNA Synthesis

RNA extracted from the wastewater samples were used as template to synthesize complementary